Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

Test Data Appendix of Test Report

1. Duty Cycle

Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5500 Ant1 96.02 0.18 1.59
NVNT a 5600 Ant1 96.02 0.18 1.59
NVNT a 5700 Ant1 96.02 0.18 1.59
NVNT n20 5500 Ant1 95.44 0.2 1.84
NVNT n20 5600 Ant1 95.61 0.19 1.83
NVNT n20 5700 Ant1 95.44 0.2 1.84
NVNT n40 5510 Ant1 91.5 0.39 3.57
NVNT n40 5590 Ant1 91.8 0.37 3.57
NVNT n40 5670 Ant1 91.8 0.37 3.57
NVNT ac20 5500 Ant1 94.69 0.24 2.16
NVNT ac20 5600 Ant1 94.9 0.23 215
NVNT ac20 5700 Ant1 94.69 0.24 2.16
NVNT ax20 5500 Ant1 93.01 0.31 2.89
NVNT ax20 5600 Ant1 93.01 0.31 2.89
NVNT ax20 5700 Ant1 93.01 0.31 2.89
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5500 Ant1 8.52 0.18 8.7 24 Pass
NVNT a 5600 Ant1 9.2 0.18 9.38 24 Pass
NVNT a 5700 Ant1 9.35 0.18 9.53 24 Pass
NVNT n20 5500 Ant1 8.17 0.2 8.37 24 Pass
NVNT n20 5600 Ant1 8.35 0.19 8.54 24 Pass
NVNT n20 5700 Ant1 8.23 0.2 8.43 24 Pass
NVNT n40 5510 Ant1 7.19 0.39 7.58 24 Pass
NVNT n40 5590 Ant1 7.61 0.37 7.98 24 Pass
NVNT n40 5670 Ant1 6.76 0.37 7.13 24 Pass
NVNT ac20 5500 Ant1 10.08 0.24 10.32 24 Pass
NVNT ac20 5600 Ant1 10.08 0.23 10.31 24 Pass
NVNT ac20 5700 Ant1 10.41 0.24 10.65 24 Pass
NVNT ax20 5500 Ant1 5.78 0.31 6.09 24 Pass
NVNT ax20 5600 Ant1 6.06 0.31 6.37 24 Pass
NVNT ax20 5700 Ant1 5.96 0.31 6.27 24 Pass

Note 1: Total power=Conducted power + Duty factor
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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Man
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. Keysight Spectrum Analyzer - Channel Power
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Power NVNT ax20 5600MHz Ant1
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. Keysight Spectrum Analyzer - Channel Power
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Center Freq 5.700000000 GHz

#IFGain:Low

-

SENSE:PULSE] [

[10:39:34 PM Aug 13, 2025

Center Freq: 6§.700000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Std: Nene

Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 1 MHz

Channel Power

5.96 dBm /20 MHz

#VBW 3 MHz

Power Spectral Density

-67.05 dBm /Hz

STATUS.

[ [ntl

Frequency

Center Freq
5.700000000 GHz

CF Step
4.000000 MHz
Auto Man

Power NVNT ax20 5700MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5500 Ant1 21.096 Pass
NVNT a 5600 Ant1 20.973 Pass
NVNT a 5700 Ant1 21.754 Pass
NVNT n20 5500 Ant1 21.401 Pass
NVNT n20 5600 Ant1 21.686 Pass
NVNT n20 5700 Ant1 21.837 Pass
NVNT n40 5510 Ant1 41.665 Pass
NVNT n40 5590 Ant1 40.763 Pass
NVNT n40 5670 Ant1 41.342 Pass
NVNT ac20 5500 Ant1 22.907 Pass
NVNT ac20 5600 Ant1 23.089 Pass
NVNT ac20 5700 Ant1 24.857 Pass
NVNT ax20 5500 Ant1 22.461 Pass
NVNT ax20 5600 Ant1 22.348 Pass
NVNT ax20 5700 Ant1 22.425 Pass
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.500000000 GHz

#IFGain:Low

-

[10:19:59 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.500000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Mkr3 6.510798 GHz
-27.586 dBm

Center Freq
5.500000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.5 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 14.6 dBm

Occupied Bandwidth

16.704 MHz
250.02 kHz
21.10 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5500MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:22:10 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.600000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.610724 GHZ
-27.751 dBm

Ref Offset 3.22 dB
Ref 23.22 dBm

Center Freq
5.600000000 GHz

.

Span 30 MHz
Sweep 1.333 ms|

Center 5.6 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.7 dBm

Occupied Bandwidth

16.734 MHz
237.71 kHz
20.97 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5600MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.700000000 GHz

#IFGain:Low

-

[10:24:26 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.700000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Mkr3 6.711144 GHZ
-26.901 dBm

Center Freq
5.700000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.7 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.3 dBm

Occupied Bandwidth

16.754 MHz
267.21 kHz
21.75 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5700MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:26:14 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.500000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.510948 GHz

Ref Offset 2.67 dB
Ref 22.67 dBm

Center Freq
5.500000000 GHz

MM

Span 30 MHz
Sweep 1.333 ms|

Center 5.5 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.4 dBm

Occupied Bandwidth

17.792 MHz
247.20 kHz
21.40 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5500MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

[10:27:58 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.600000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Mkr3 6.611083 GHz
-27.083 dBm

Center Freq
5.600000000 GHz

M

Span 30 MHz
Sweep 1.333 ms|

Center 5.6 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 14.5 dBm

Occupied Bandwidth

17.807 MHz
240.33 kHz
21.69 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5600MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:29:41 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.700000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.711187 GHz

Ref Offset 2.87 dB
Ref 22.87 dBm

Center Freq
5.700000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.7 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.2 dBm

Occupied Bandwidth

17.811 MHz
267.97 kHz
21.84 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5700MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

[10:41:52 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.510000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Mkr3 5.53113 GHz
-32.135 dBm

Center Freq
5.510000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.51 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 13.6 dBm

Occupied Bandwidth

36.221 MHz
297.34 kHz
41.67 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5510MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:43:40 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.590000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 5.610647 GHz
-31.926 dBm

Ref Offset 3.2 dB
Ref 23.20 dBm

Center Freq
5.590000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.59 GHz
#Res BW 300 kHz

CF Step
6.000000 MHz
Man

#VBW 1 MHz

Total Power 14.0 dBm

Occupied Bandwidth

36.238 MHz
265.64 kHz
40.76 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5590MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.670000000 GHz

#IFGain:Low

-

[10:45:23 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5§.670000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.94 dB
Ref 22.94 dBm

Mkr3 65.690965 GHz
-30.594 dBm

Center Freq
5.670000000 GHz

S

Span 60 MHz
Sweep 1.333 ms|

Center 5.67 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 13.0 dBm

Occupied Bandwidth

36.246 MHz
293.97 kHz
41.34 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5670MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:31:30 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.500000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.511671 GHZ

Ref Offset 2.67 dB
Ref 22.67 dBm

Center Freq
5.500000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.5 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 16.3 dBm

Occupied Bandwidth

17.964 MHz
217.73 kHz
22.91 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5500MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

[10:33:14 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.600000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Mkr3 6.611743 GHz
-23.376 dBm

Center Freq
5.600000000 GHz

el

Span 30 MHz
Sweep 1.333 ms|

Center 5.6 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 16.3 dBm

Occupied Bandwidth

17.984 MHz
199.18 kHz
23.09 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5600MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:34:48 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.700000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.712646 GHz

Ref Offset 2.87 dB
Ref 22.87 dBm

Center Freq
5.700000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.7 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 16.6 dBm

Occupied Bandwidth

18.007 MHz
217.31 kHz
24.86 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5700MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.500000000 GHz

#IFGain:Low

-

[10:36:32 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.500000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Mkr3 6.511454 GHZ
-32.828 dBm

Center Freq
5.500000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.5 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 12.7 dBm

Occupied Bandwidth

19.054 MHz
223.26 kHz
22.46 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5500MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:38:14 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.600000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.611392 GHZ

Ref Offset 3.22 dB
Ref 23.22 dBm

Center Freq
5.600000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.6 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 13.1 dBm

Occupied Bandwidth

19.062 MHz
217.52 kHz
22.35 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5600MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.700000000 GHz

#IFGain:Low

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[10:39:52 PM Aug 13, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.711445 GHZ
-31.614 dBm

Center Freq
5.700000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 12.8 dBm

19.087 MHz

Transmit Freq Error
x dB Bandwidth

232.60 kHz
22.43 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

-26dB Bandwidth NVNT ax20 5700MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5500 Ant1 16.538
NVNT a 5600 Ant1 16.549
NVNT a 5700 Ant1 16.584
NVNT n20 5500 Ant1 17.679
NVNT n20 5600 Ant1 17.697
NVNT n20 5700 Ant1 17.692
NVNT n40 5510 Ant1 36.327
NVNT n40 5590 Ant1 36.302
NVNT n40 5670 Ant1 36.329
NVNT ac20 5500 Ant1 17.798
NVNT ac20 5600 Ant1 17.791
NVNT ac20 5700 Ant1 17.791
NVNT ax20 5500 Ant1 18.996
NVNT ax20 5600 Ant1 19.005
NVNT ax20 5700 Ant1 18.967
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Report No: SSP25070404-3E FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:19:49 PMAug 13,2025

Center Freq 5.500000000 GHz Center Freq: 6§.500000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.506576 GHz

Ref Offset 2.67 dB
Ref 22.67 dBm

5.500000000 GHz

Center 5.5 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.8 dBm
16.538 MHz

Transmit Freq Error 254.66 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.47 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5500MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:21:50 PMAug 13, 2025

Center Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.595407 GHZ

Frequency

Ref Offset 3.22 dB
Ref 23.22 dBm

Center Freq
5.600000000 GHz

Center 5.6 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 14.9 dBm
16.549 MHz

Transmit Freq Error 251.21 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.61 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5600MHz Ant1
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Report No: SSP25070404-3E FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [10:24:17 PMAug 13, 2025

Frequency

Center Freq 5.700000000 GHz Center Freq: 6§.700000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

5.700000000 GHz

Center 5.7 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.5 dBm
16.584 MHz

Transmit Freq Error 282.66 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.81 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5700MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:26:03 PMAug 13, 2025

Center Freq 5.500000000 GHz Center Freq: 6§.500000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.506507 GHz

Frequency

Ref Offset 2.67 dB
Ref 22.67 dBm

Center Freq
5.500000000 GHz

Center 5.5 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 14.3 dBm
17.679 MHz

Transmit Freq Error 254.66 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.96 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5500MHz Ant1
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Report No: SSP25070404-3E FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:27:48 PMAug 13, 2025

Center Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.601527 GHZ

Ref Offset 3.22 dB
Ref 23.22 dBm

5.600000000 GHz

Center 5.6 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.6 dBm
17.697 MHz

Transmit Freq Error 246.64 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.85 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5600MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:29:31 PMAug 13,2025

Center Freq 5.700000000 GHz Center Freq: 6§.700000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.706516 GHZ

Frequency

Ref Offset 2.87 dB
Ref 22.87 dBm

Center Freq
5.700000000 GHz

Center 5.7 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 14.3 dBm
17.692 MHz

Transmit Freq Error 263.74 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.99 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5700MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

[10:41:42 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.510000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Mkr1 6.517794 GHZ
-2.7843 dBm

Center Freq
5.510000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.51 GHz
#Res BW 430 kHz

CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 13.5 dBm

Occupied Bandwidth

36.327 MHz
290.88 kHz
42.01 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n40 5510MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:43:30 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.590000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.577736 GHZ

Ref Offset 3.2 dB
Ref 23.20 dBm

Center Freq
5.590000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.59 GHz
#Res BW 430 kHz

CF Step
6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 13.9 dBm

Occupied Bandwidth

36.302 MHz
247.13 kHz
42.05 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n40 5590MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.670000000 GHz

#IFGain:Low

-

[10:45:13 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5§.670000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.94 dB
Ref 22.94 dBm

Mkr1 5.666604 GHZ
-3.0497 dBm

Center Freq
5.670000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.67 GHz
#Res BW 430 kHz

CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 13.0 dBm

Occupied Bandwidth

36.329 MHz
297.29 kHz
42.13 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n40 5670MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:31:20 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.500000000 GHz

#|FGain:Low Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

5.500000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.5 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 16.4 dBm

Occupied Bandwidth

17.798 MHz
240.60 kHz
23.25 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac20 5500MHz Ant1
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Report No: SSP25070404-3E FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:33:04 PMAug 13,2025

Center Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.593259 GHZ

Ref Offset 3.22 dB
Ref 23.22 dBm

5.600000000 GHz

Center 5.6 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.4 dBm
17.791 MHz

Transmit Freq Error 234.27 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.73 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5600MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:34:37 PMAug 13, 2025

Center Freq 5.700000000 GHz Center Freq: 6§.700000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.693289 GHz

Frequency

Ref Offset 2.87 dB
Ref 22.87 dBm

5.700000000 GHz

Center 5.7 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.9 dBm
17.791 MHz

Transmit Freq Error 250.85 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.18 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5700MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.500000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6§.500000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[10:36:22 PM Aug 13, 2025

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.5 GHz
#Res BW 200 kHz

Occupied Bandwidth

18.996 MHz
232.54 kHz
22.13 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 6.505544 GHz

Center Freq
5.500000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

12.6 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ax20 5500MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.600000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: §.600000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[10:38:04 PM Aug 13, 2025

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.6 GHz
#Res BW 200 kHz

Occupied Bandwidth

19.005 MHz
219.18 kHz
21.72 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 6.6009 GHz
-3.6731 dBm

Center Freq
5.600000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

13.2 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ax20 5600MHz Ant1
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Report No: SSP25070404-3E FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:39:43 PMAug 13,2025

Center Freq 5.700000000 GHz Center Freq: 5.700000000 GHz Radio Std: None Frequency
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.705574 GHZ

Ref Offset 2.87 dB
Ref 22.87 dBm

Center Freq
5.700000000 GHz

Center 5.7 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 12.8 dBm
18.967 MHz

Transmit Freq Error 227.08 kHz % of OBW Power 99.00 %
x dB Bandwidth 22.03 MHz x dB -26.00 dB

MSG STATUS.

OBW NVNT ax20 5700MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5500 Ant1 -2.04 0.18 -1.86 1 Pass
NVNT a 5600 Ant1 -2.01 0.18 -1.83 1 Pass
NVNT a 5700 Ant1 -1.35 0.18 -1.17 11 Pass
NVNT n20 5500 Ant1 -2.22 0.2 -2.02 1 Pass
NVNT n20 5600 Ant1 -2.51 0.19 -2.32 1 Pass
NVNT n20 5700 Ant1 -2.53 0.2 -2.33 1 Pass
NVNT n40 5510 Ant1 -6.36 0.39 -5.97 1 Pass
NVNT n40 5590 Ant1 -5.69 0.37 -5.32 1 Pass
NVNT n40 5670 Ant1 -6.91 0.37 -6.54 1 Pass
NVNT ac20 5500 Ant1 -0.89 0.24 -0.65 1 Pass
NVNT ac20 5600 Ant1 -0.8 0.23 -0.57 1 Pass
NVNT ac20 5700 Ant1 -0.39 0.24 -0.15 1 Pass
NVNT ax20 5500 Ant1 -5.16 0.31 -4.85 1 Pass
NVNT ax20 5600 Ant1 -4.52 0.31 -4.21 11 Pass
NVNT ax20 5700 Ant1 -5.03 0.31 -4.72 11 Pass

Note 1: Total PSD=Conducted PSD + Duty factor
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54

500 AC

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.67 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

5.616000000 GHz

3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT a 5500MHz Ant1

. Keysight Spectrum Analyzer - Swept 54

PNO: Fast ~—#— 1rig: Free Run

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

#Atten: 30 dB

Ref Offset 3.22 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

Mkr1 5.607 080 GHZ
-2.005 dBm

5.616000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

PSD NVNT a 5600MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54

500 AC

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 287 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

5.716000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT a 5700MHz Ant1

. Keysight Spectrum Analyzer - Swept 54

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.67 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

5.616000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT n20 5500MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54

500 AC

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 3.22 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

5.616000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT n20 5600MHz Ant1

. Keysight Spectrum Analyzer - Swept 54

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 287 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

5.716000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT n20 5700MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54

500 AC

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset2.7 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

Mkr1 5.507 240 GHz
-6.361 dBm

5.640000000 GHz

6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 60.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT n40 5510MHz Ant1

. Keysight Spectrum Analyzer - Swept 54

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 3.2 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

Mkr1 5.587 810 GHz
-5.687 dBm

5.620000000 GHz

CF Step
6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 60.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT n40 5590MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54

500 AC

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.94 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

5.700000000 GHz

6.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 60.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT n40 5670MHz Ant1

. Keysight Spectrum Analyzer - Swept 54

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.67 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

5.616000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT ac20 5500MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54

500 AC

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 3.22 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

5.616000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT ac20 5600MHz Ant1

. Keysight Spectrum Analyzer - Swept 54

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 287 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

5.716000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT ac20 5700MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54

500 AC

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.67 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

5.616000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT ax20 5500MHz Ant1

. Keysight Spectrum Analyzer - Swept 54

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 3.22 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

Mkr1 5.607 044 GHz
-4.521 dBm

5.616000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

Sweep 1.333 ms (10001 pts

PSD NVNT ax20 5600MHz Ant1
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Report No: SSP25070404-3E FCC ID: 2ATWZ-S0

' Keysight Spectrum Analyzer - Swept SA
RF s AC SENSE:PULSE| | [10:40:03 PM Aug 13, 2025
Center Freq 5.700000000 GHz . #Avg Type: RMS 1
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.705 187 GHZ
Ref 20.00 dBm -5.028 dBm

5.716000000 GHz

3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Center 5.70000 GHz Span 30.00 MHz||ESE Lin
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT ax20 5700MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

6. Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBm) Verdict
NVNT a 5500 Ant1 -39.57 -27 Pass
NVNT a 5700 Ant1 -32.99 -27 Pass
NVNT n20 5500 Ant1 -37.18 -27 Pass
NVNT n20 5700 Ant1 -35.78 -27 Pass
NVNT n40 5510 Ant1 -33.32 -27 Pass
NVNT n40 5670 Ant1 -41.82 -27 Pass
NVNT ac20 5500 Ant1 -37.43 -27 Pass
NVNT ac20 5700 Ant1 -30.47 -27 Pass
NVNT ax20 5500 Ant1 -42.38 -27 Pass
NVNT ax20 5700 Ant1 -41.53 -27 Pass

Page 46 of 61




Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54

SENSE:PULSE| | 2025
#Avg Type: RMS

Avg[Hold: 100/100

[10:20:17 PMAug 13,
TRACE

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Dffset 2.67 dB
Ref 20.00 dBm

5.620000000 GHz

20.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

=]

MKE| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
[ 55038GH| I
]

3 [ I
4 — I
5 — I -
8 — I
7 I ]
8 — I
9 — I

10 [ I

11 S O S S Y S S -

7 g

MSG STATUS

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 30 Q L
Center Freq 5.780000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Ref Offset 287 dB
Ref 20.00 dBm

Stop 5.8800 GHz
Sweep 1.000 ms (1001 pts)

FUNCTION FUNCTION WIDTH FUNCTION VALUE =

3
4
5
6
7
8
9
0
1

1
1

m
o
I
N

5.880000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset

Scale Type

5

=
@
o

Band Edge NVNT a 5700MHz High Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

2025

[10:26:32 PMAug 13,
TRACE

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Mkr1 5.498 2 GHz

Ref Dffset 2.67 dB 4.736 dBm

Ref 20.00 dBm

5.620000000 GHz

20.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

=]

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH CTION VALUE =~
A N [1[f] 5.498 2 GHz 4.736 dBm
2 . z 37.843 dBm
3 5.469 8 GHz -37.183 dBm
4 ]
5 I
6 I
7 1
8 1
9 1
10 I
11 [ [ ] L -
MSG STATUS

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 30 Q L
Center Freq 5.780000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Ref Offset 287 dB
Ref 20.00 dBm

Stop 5.8800 GHz
Sweep 1.000 ms (1001 pts)

FUNCTION | FUNCTION WIDTH CTIONVALUE =
5.696 4 GH. 5.270 dBm
5.725 0 GH. -36.558 dBm

5.726 4 GH. -35.782 dBm

Y

I

A

5.880000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset

o
I
N

Scale Type

5

=
@
o

Band Edge NVNT n20 5700MHz High Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54

SENSE:PULSE| | [10:42:08 PM Aug 13, 2025
#Avg Type: RMS TRACE]

PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset2.7 dB
Ref 20.00 dBm

MKR| MODE TRC| SCL! X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =

5.660000000 GHz

20.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

A

=]

' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 5.730000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.94 dB
Ref 20.00 dBm

Stop 5.8300 GHz
Sweep 1.000 ms (1001 pts)

5.830000000 GHz

CF Step
20.000000 MHz
Auto Man

MKR| MODE TRC| SCL! X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =

A

m
o
I
N

Freq Offset

Scale Type

5

=

@

o
@
3
d
@

Band Edge NVNT n40 5670MHz High Ant1
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Report No: SSP25070404-3E FCC ID: 2ATWZ-S0

' Keysight Spectrum Analyzer - Swept SA
RF Q  AC SENSE:PULSE I
Center Freq 5.420000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2,67 dB Mkr1 5.492 0 GHz

Ref 20.00 dBm 6.737 dBm
1

5.620000000 GHz

Stop 5.5200 GHz
#VBW 3.0 MHz Y T 20.000000 MHz
Auto Man

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
5492 0 GHz| T I N — | S

5.470 0 GHz 380689dBm| [ [ ]

5.460 4 GHz 37432dBm| [ [ Freq Offset
e B S — 0 Hz
) S BN I S [
-]
-] Scale Type
-]

10 ) I IS B || Li
11 O S I N | o=
MSG STATUS

' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 5.780000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.693 0 GHZ
Ref 20.00 dBm 7.946 dBm

’1

5.880000000 GHz

Stop 5.8800 GHz CF Step
#VBW 3.0 MHz Y Ll 20.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
56030 GHz| TesedBm| | T el
5.725 0 GHz 30946dBm| [ 0 |
5.725 8 GHz 30473dBm| [ [} Freq Offset
e DlE
e e E— T
-]
-] Scale Type
-]
10 ) I IS B || Li
11 O S I N | o=
MSG STATUS

Band Edge NVNT ac20 5700MHz High Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54

SENSE:PULSE| | 2025
#Avg Type: RMS

Avg[Hold: 100/100

[10:36:47 PMAug 13,
TRACE

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Dffset 2.67 dB
Ref 20.00 dBm

FUNCTION FUNCTION WIDTH

5.494 8 GH 2.990 dBm
. -45.403 dBm
5.467 2 GH -42.381 dBm

Y

A

i

5.620000000 GHz

20.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

=]

. Keysight Spectrum Analyzer - Swept 54
RL RF 500 A

Center Freq 5.780000000 GHz
Foatow

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Ref Offset 287 dB
Ref 20.00 dBm

Stop 5.8800 GHz
Sweep 1.000 ms (1001 pts)

Y
-2.68 dBm
7.49 dBm
9.80 dBm

FUNCTION FUNCTION WIDTH CTIONVALUE -

ﬁ

I

A

5.880000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset

o
I
N

Scale Type

5

=
@
o

Band Edge NVNT ax20 5700MHz High Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBm) Verdict
NVNT a 5500 Ant1 -27.95 -27 Pass
NVNT a 5600 Ant1 -33.68 -27 Pass
NVNT a 5700 Ant1 -30.29 -27 Pass
NVNT n20 5500 Ant1 -32.65 -27 Pass
NVNT n20 5600 Ant1 -32.56 -27 Pass
NVNT n20 5700 Ant1 -33.48 -27 Pass
NVNT n40 5510 Ant1 -34.72 -27 Pass
NVNT n40 5590 Ant1 -34.16 -27 Pass
NVNT n40 5670 Ant1 -33.65 -27 Pass
NVNT ac20 5500 Ant1 -33.78 -27 Pass
NVNT ac20 5600 Ant1 -28.48 -27 Pass
NVNT ac20 5700 Ant1 -31.09 -27 Pass
NVNT ax20 5500 Ant1 -32.66 -27 Pass
NVNT ax20 5600 Ant1 -32.13 -27 Pass
NVNT ax20 5700 Ant1 -33.42 -27 Pass

Note: Testing is carried out with frequency rang 30MHz to the 40GHz, above 27GHz not recorded for no spurious

point have a margin of less than 20dB with respect to the limits.
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Report No: SSP25070404-3E FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54

SENSE:PULSE] [

#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Dffset 2.67 dB
Ref 20.00 dBm

27.000000000 GHz

2.697000000 GHz
uto Man

=

Freq Offset
0 Hz

Scale Type

=]

SowWo~Nd O AWK

A

' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Dffset 3.22 dB
Ref 20.00 dBm

SowWo~Nd O AWK

A

I

=
@
o

Tx. Spurious NVNT a 5600MHz Ant1 Emission
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

[ [10:25:15 PMAug 13, 2025
TRAC

#Avg Type: RMS
Avg|Hold: 100100
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54
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Report No: SSP25070404-3E FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54
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Report No: SSP25070404-3E
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